
Farnell InOne Product Submission – Cooper B-Line

EC Product Range

Part No. (Flat Packed) Description
E2766K1NGSPPVG 27U Cabinet 600W, 600D
E2768K1NGSPPVG 27U Cabinet 600W, 800D
E4266K1NGSPPVG 42U Cabinet 600W, 600D
E4268K1NGSPPVG 42U Cabinet 600W, 800D
E4288K1CGSPPVG 42U Cabinet 800W, 800D
EGD276G EC Ventilated Glass Door, 27U, 600W
EGD426G EC Ventilated Glass Door, 42U, 600W
EGD428G EC Ventilated Glass Door, 42U, 800W
ESD276G EC Steel Door, 27U, 600W
ESD426G EC Steel Door, 42U, 600W
ESD428G EC Steel Door, 42U, 800W

EC Range 19” Free-standing Equipment Cabinet

The new EC range from Cooper B-Line combines
quality, functionality and style in a cost effective
enclosure solution for cabling and hardware
installations.

• 2 door styles available - lockable, aesthetic glass
with side ventilation or plain steel

• Fully adjustable 19” mounting angles
• Open base design with optional plinth
• Lockable lift off side panels
• Interchangeable top panels
• Jacking Feet for correct levelling
• Compatible with Cooper B-Line Access and

Fusion accessories
• Flat packed for easy movement / storage



Part Codes
ECC Set of 4 Castors
ECMP66 Plinth Kit, 600W x 600D
ECMP68 Plinth Kit, 600W x 800D
ECMP88 Plinth Kit, 800W x 800D

Part No Description
EEK EC Earth Kit

Base Options

EC cabinets come with a multifunctional corner plate
with jacking feet fitted as standard. The plate can be
used to bolt the cabinet to a floor, or alternatively it
can also be fitted with castors.
An optional plinth kit is also available which covers
the raised base area for a neat finish. The plinth
plates can be individually removed to allow cable
access if required.
Castors can be added to provide easy cabinet
mobility. Jacking feet (already fitted) then secure the
cabinet into position

Earth Kit

Provides earth continuity for any EC cabinet
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     Step 1

     Step 2

M6 x 16 Dome Head Screws – 16 off

8 x Hex Spacers

EC Cabinet Assembly Instructions
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     Step 3

     Step 4

6 x Hinge Blocks

6 off M6 x 12 Screws

8 off M6 x 12 Dome Head Screws
8 off M6 Cage Nuts
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     Step 4a
(800 Wide Only)

     Step 5 4 off M6 x12 Dome Head Screws

(a)
(b)

(b)(a) 4 off M6 x 16 Dome Head Screws
(b) 8 off M6 x 12 Dome Head Screws

4 x Levelling Feet

26 off M6 x 12 Dome Head Screws
26 off M6 Flange Nuts



Cooper B-Line Ltd. Walrow, Highbridge, Somerset TA9 4AQ England.
Customer Services: +44 (0) 1278 788000
E Mail: sales@cooperbline.co.uk Web site: www.cooperbline.co.uk
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Willsher & Quick

     Step 6
(Side panels)

   Step 7
  (Doors)

6 off Plastic grommets fit in redundant hinge mounting holes


